—LONSEW —

MODEL 290
THREAD TRIMMER SERIES

| Tc— Needle and Bobbin (ror axp soTrom) Thread Trimmer
~ w Needle Thread Wiper

A Automatic ‘Reverse Functlon

| R ~ Reverse Lever

B (N) AIR OPERATED OR
: L - Automatic Foot L'ft} (E) ELECTRIC OPERATED

_ Y,

2111179-141-C




HOW TO USE THIS PARTS CATALOGUE

. This parts catalogue has been made up on the basis of the data of JAN. 1982.

. The order placed with an abbreviated part number 1s not acceptable Be sure to place an

order with the full REF. No. with parts name. SDCET SR

for ex. (correct) AC296D - Thread take-up lever ass 'y
‘ “(wrong) 296 Thread take-up lever ass 'y

. If the followmg sysmbol is provided in the remarks wlumn refer to the parts catdlog_\

accordance with the explanation of the symbols below: Sy

% The symbol means the special part for the series model. Smce the part n‘ k d
this symbol differs accordmg to the thickness of cloth, refer to the column
subclass special parts. : o

The parts are subjekct to change;wbifthout‘prior’n’oti,ce.




H N

CONTENTS
-]
page

DR BE OB fFR e )
Specification

DR AR B R e 4
Machine Body Component Parts

C o bEl e S REBAFR 6
Top Shaft, Needle Bar,Take-up Lever
BT o BEEARR{ER v 8
Presser Bar, Knee Lifter

) _\-7_§m . 'Fgmgg{% .......................................................... 12
Vertical Shaft, Lower Shaft

KT ETFBEURBBR e 14
Feed Rock Shaft, Feed Lifting Shaft

. %’é /Hﬂ F;a {;& ......................................................... 18
Oil Lubrication
S B 1) BE AR e 0
Thread Trimmer

. ﬁ:/ﬁg»( . %#A'f ..................................................... 22
Automatic Reverse Feed, Wiper

DT B S BT AFR e, 26
Accessories
ﬁj7-‘jz§ﬁﬁggu% ................................................ 28

Sub Class Special Parts



Specification

o. + % B f*




0. 1+ *i £ {* Specification
BHES | & F3 B my| @ %
REF. NO. PARTS NO. s & PARTS NAME QTY| REMARK
ACA001IC 2111229-111-C Instruction booklet 1
" 099 2110912-410-C Bobbin winder 1
» (098 0201166-130 Thread stand 1
NO. £ £ A & REVISION INTERCHANGE. | # % SERIAL NO.




1. X
“ @ 1,% Machine Body Component Parts

?— SGC644

-
\

scou—F ei—g J'r sce4a
ez ”/}//@




1. * *f$ ﬁ % Machine Body Component Parts
RH&S e & D B W =
REF. NO. PARTS NO. i & PARTS NAME QTY| REMARK
AC 101A 2120201-234-A ol i aew i d Rubber plug 2
» 102A 2110201-254-A kA4 Ve Rubber plug 7

» 103A 2111101-241-A Re v ssi— Thread takeup cover 1
SC 673 9541104-259 SRS (W) Screw (11/64) 1
AC 198B 2111102-301-B WERATF () Supplementary tension ass’y | 1
SC 823 9013600-003 Wiy (W) Screw (11/64) 1
AC 197 2111102-311 ERC A Thread guide pin 1
» 108 2110602-319 + v b Nut 1
» 109B 2110901-210-B T— 475 (#) Top cover ass’y 1
v 110A 2110901-211-A T-4L79 Top cover 1
» 111A 2110901-305-A AANF~-VE Oil gauge window 1
» 112A 2110901-215-A T—LT7INy X T Packing for top cover 1
SC 644 9540907-247 AEAp A (Vg Screw (9/64) 4
AC 114 2111101-231 i:1 R Face plate 1
» 101A 2120201-234-A AEI X7 4 Rubber plug 2
" 115A 2111101-232-A 9] TARTE S 4 Packing for face 1
SC 644 9540907-247 AFD A (Yy) Screw (9/64) 3
AC 199 2121602-315-A & R T Thread guide 1
SC 623 9540901-101 Ay (Yy) Screw (9/64) 1
AC 118C 2110213-120C GREEEY Slide plate assly 1
« 119A 2110213-121-A 5 I Slide plate 1
« 120 1110301-522 IR TR Slide plate spring 1
SC 771A 9013400-021-A I ) Screw (3/32) 2
AC 122F 2110303-112-F £t " Needle plate 1 *
SC 823 9013600-003 Al Ay () Screw (11/64) 2
AC 125C 2110602-313C X a1 Thread guide right 1
SC 623 9540901-101 AEAN Y (Y Screw (9/64) 1
AC 126C 2110902-356-C RINAE L (K) Thread tension release pin (L)} 1
SC 380 9501508-276 kA (%) Screw (15/64) 1
AC 192 2121602-350 HAL () Thread tension unit 1 *
o 191 2121602-356 N x Thread tension release pin 1
o 195 2111102-354 FELH 3 4 Thread take-up spring 1
w 132 2110202-358 AFFEIL <42 (%) Screw (9/64) 1
» 133 2110202-361 ARESFRAH— b T4 Packing for thread tension 1
w 134 2210101-151 L4 (A) Bed leg (A) 1
SC 926A 9026900-030-A NEAELF (M8 P=1.25 Screw (M8 P =1.25) 1
SN 013 9420201-119 + v b Nut 1
AC 137 2210101-152-A it (B) Bed leg (B) 1
» 138 2210101-153-A | (C) Bed leg (C) 1
» 139 0252037-114 A-F7ya Plug for bed hole 1
NO. £ # A % REVISION HE##t INTERCHANGE. | # % SERIAL NO.




2 ) _tm . ﬁ&. f t ‘/Eﬂﬁt Top Shaft, Needle Bar, Take-up

Lever

fa
i
=

238
26 gosell)

- Vo LY
SC384-@') “( . VA
\ 232




2. L&y 3tiE-XE Bk

Top Shaft, Needle Bar, Take-up

Lever
HE &S & & o W & %
REF. NO. PARTS NO. i PARTS NAME QTY| REMARK
AC 201D 2110202-115-D ik B Plastic plug 1
» 202D 2110202-113-D s (1) Needle bar bushing upper 1
» 203C 2111112-111C §t % Needle bar 1 *
o 299F 2110202-114-F A v L () Needle bar bushing lower 1 *
SC 369 9501501-256 kx4 (%) Screw (15/64) 2
AC 207B 2110202-122-B ini 10 id Needle bar slide block 1
» 208A 2110602-116-A F & 4 7 Thread guide 1
n 298 2121002-116 FARE &3+ e Needle bar thread guide 1
SC 731 9540816-279 AP (W) Screw (1/8) 1
AC 297 2110402-193 111 Needle #11 1 %
» 213A 2111106-391-A ST Retainer plate for oil wick | 1
SC 006 9013200-006 AEN L () Screw (9/64) 1
AC 296D 2111102-021-D R (#) Thread take-up lever ass'y 1 *
SC 306 9015600-006 kA Ay (%) Screw (15/64) 1
AC 217B 2210102-215-B Fiti AV 'Ly R Needle bar crank washer 1
» 218 2111102-225 Re vy Oil cut for thread take-up 1
n 295A 2121602-130-A Kevo 320 (M) Take-up lever crank ass'y i *
n 294A 2121602-131-A Revorsvwy Take-up lever crank 1
SC 732 9013400-026 Revorsvobsry (%) | Screw (9/32) 1
» 716 9541604-256 HP R 22 (Y Screw (1/4) 1
« 387 9501604-256 bAxy (4 Screw (1/4) 1
AC 289 2110914-220 Lo A & LET (KD Top shaft front bushing ass’y | 1
SC 306 9015600006 Lxry (%) Screw (15/64) 1
AC 225A 2110904-123-A fo R E Qil adjusting valve 1
SO 021 9060100-021 oY 7 Rubber packing 1
AC 227 2110904-124 I 4 Oil adjusting valve spring 1
» 228A 2110904-125-A 7 x Lk Felt 1
SW 006A 9030100-006-A ¥ 2 Washer 1
AC 230 2110904-129 A NERT L Oil adjusting rubber 1
« 231H 2111114-111-H L 1] Top shaft 1
w 232 2110904-127 TSI Washer 1
» 233A 2110604-118-A L#7s o Top shaft plug 1
SC 304 9015600-004 txay (M) Screw (5/16) 1
AC 235C 2110904-113-C L x5 Top shaft center bushing b
SC 306 90156 00-006 kAay (%) Screw (16/64) 1
AC 236A 2110604-140-A L#in 35— (D Top shaft collar ass’y 1
SC 384 9501602-276 At 2y () Screw (1/4) 1
AC 238 2110204012 - (HD Gear ass'y 1
n 239 2110204-101 Fa— (M) Gear ass’y 1
SC 384 9501602-276 kA xe (Y Screw (1/4) 7
» 385 9501603-256 ETIA) Screw (1/4) 1
AC 288 2110904-260 LAy ik () Top shaft rear bushing 1
SC 306 9015600-006 s a Y (%) Screw (15/64) 1
SO 113 9060200-013 A4 nT—n Oil seal 1
AC 244E 2110944-150-E NATE (#) Hand wheel ass’y 1
" 245D 2110944-151-D AU ] Hand wheel 1
SC 536 9531507-276 Fov g (%) Screw (15/64) 2
NO. £ & A % REVISION L#tt INTERCHANGE. | # & SERIAL NO.




» Presser Bar, Tension
3. WI*Q:L}[/)( El#m% Release, Knee Lifter

337
SR202
@/ SC260
@\ SR202
SC380
SC237A
—302 y ((/ 1
7 (7>
3(1 @a@ N
— 339
— 305
331
SNO40 332




3. I -RINA-BESEF

Presser Bar,

Tension

Release, Knee L.ifter
WHES &b & x| %
REF. NO. PARTS NO. @ & PARTS NAME QTY| REMARK
AC 301B 2110203-271-B e A 2 Pressure regulating screw 1
302C 2110203-272-C PR AT b Pressure regulating bar 1
» 304 2110903-213 ooy A Presser spring 1
» 305A 2110203-211-A o Presser bar 1
» 306 2111103-223 ) Oil cut for presser bar 1
v 307 2111103-230 W rtsla® (4) Presser bar guide bracket 1
ass'y
~ 308 2111103-231 EERE L oS Presser bar guide bracket 1
" 309 2111102316 X 321 DR Thread guide front 1
SC 666 9541102-259 A AL () Screw (11/64) 1
SC 006 9013200006 Fpht v (%) Screw (9/64) 1
AC 311A 2120403-215-A iR A Presser bar bushing 1
SC 369 9501501-256 kA3 (%) Screw (15/64) 1
AC 312D 2110103-220-D # o (#) Presser foot ass'y 1 %
SC 663 9540926-241 AP A (%) Screw (9/64) 1
AC 315A 2111103-351-A by Presser bar lifter lever 1
SO 110 9060200-010 A4 —n Oil seal 1
AC 317B 2111103-355-B LES Presser bar lifter lever 1
crank 1
SC 518 9531102-247 Fods g (M) Screw (11/64) 1
AC 319A 2111103-256-A C1 I o ) I Knee lifter plate 1
SC 260 9018500030 B o4 v (3% Pivot screw (3/16) 1
SR 202 9080200-002 E & « 45 Snap ring 1
AC 322A 2111103412-A H I A JETK o Retainer 1
SW 420 9120300418 o & Washer 1
SC 902 9580902-118 REEL N (%) Screw (9/64) 1
AC 325B 2111103-411-B FAEN” Tension release plate 1
» 326B 2111103-251-B gl s vk Knee lifter plate shaft 1
SC 350 9501101-256 kA (Y) Screw (11/64) 1
SW 105 9030100-105 O % Washer 2
SR 202 9080200-002 ORI Snap ring 1
SR 203 9080200-003 ERE <4 Snap ring 1
AC 329A 2111103-414-A RN A G Tension release spring 1
« 330 2111101-254 glhr s vegik £ #3 % Rubber plug 1
» 331A 0252032-178-A RN A =70 Tension release -cable 1
n 332A 0252042-182-A F-7nIv Cable end 1
SN 040 9172500-104 ¥ v b Nut 2
SC 380 9501508-276 koA (%) Screw (15/64) 1
AC 334C 2111103-253-C Bhyo, K Knee lifter rod 1
» 335 2111103-255 B vey Knee lifter link shaft 1
" 336 2111103-269 Ry T Packing 1
SC 260 9018500-030 gy (Ye) Pivot screw (3/16) 1
AC 337 2111103-252 BEyy oy Knee lifter link 1
SR 202 9080200-002 ERE <4 Snap ring
SC 237A 9015500-081-A B4y (3) Pivot screw (3/16) 1
AC 339 2111103-258 BRErH. s Knee lifter connecting 1
push rod
» 340F 2111101-300-F A4 ey () Oil pan ass'y 1 ¢
» 341B 2111101-311-B Aty Oil pan 1 ¢
v 342D 2110601-312-D AA U kS Oil pan gasket 1 ¢
NO. £ & A A REVISION syt INTERCHANGE. | # & SERIAL NO.




» Presser »Bar, Tension
3. #I*\‘l)l’)‘ ﬁ_t/]-@ﬁ Release, Knee Lifter

— 345

\\ |
\ [}
\ t
\ &scons

......

SC367
snoa—@® B B0
"B 5C367

I
________________________ S C 924A g4t

355

10




3. I %I A-BLEAER

Presser Bar, Tension
Release, Knee L.ifter

¥ &5 & g o f
EELE. NO. PARTS NO. # o & PARTS NAME (;szY }{f;:MAR%K
SO 011 9060100-011 oY Drain packing 1 ¢
SC 132 9016400-023 AP (M8P=1.29 Drain screw (M8 P ='1.25) 1 ¢
AC 345E 2110203-340-E WE s IE S (HD Knee lifter bracket ass’y i *
v 346C 2110203-341C I EIsE Knee lifter bracket 1 *
SC 914 9592002-159 mAHFEL b () Screw (5/16) 2 *
AC 348 2111103-344 LES e T 1R S Knee lifter controller 1 ¢
SC 924A 9024000-002-A WAL L (5% Screw (15/64) 1 ¢
v 367 9501208-256 kx4 (3% Screw (3/16) 2 ¢
SN 041 9410125-107 + v b Nut 2 ¢
AC 352 2111103-363 by Knee lifter shaft 1 ¢
» 353 2111103-364 RS - VR Knee lifter shaft spring 1 *
SR 216 9080200-016 IDRCHIE Snap ring 1 ¢
AC 355C 2110213-303C BEAUR (M) Knee lifter pad ass’y 1 ¢
v 356D 2110203-342-D BoL s Knee lifter arm 1 ¢
v 357 2111103-366 Brtren+ Knee lifter plunger 1 ¢
NO. Z ® A %A REVISION It INTERCHANGE.| # % SERIAL NO.

11




4. 7eh- THEhR§E Vertical Shaft, Lower Shaft

oY 402
/b
SC306
401
Qp
sC306 403

M2 é—‘scoog

493

435
sw420t§ m
SC522 o v
&
& —an
o6 @?3 ks
| SC05A
419 417
o 420

12




4. ¥h-TEaRAfR

Vertical Shaft,

Lower Shaft

RHEES ) MHE W *
REF. NO. PARTS NO. * éh PARTS NAME QTY| REMARK
AC 401A 2110904-241-A o i Vertical shaft 1
» 402A 2110204-242-A e AT L Vertical shaft bushing upper 1
SC 306 9015600-006 kaay (%) Screw (15/64) 1
AC 403A 2110204-243-A DA F I Vertical shaft bushing lower 1
SC 306 9015600-006 A4 (B Screw (15/64) 1
AC 499B 2111104-211-B T L1 Lower shaft 1
" 496 2111116-366 TH#7zh b Oil felt 1
" 495A 0252052-154-A LR | Lower shaft bushing front 1
SC 305A 9015600-005-A k237 (%) Screw (15/64) 1
AC 410B 2110616-214-B Ched Rt Oil adjusting screw 1
« 411C 2110606-233-C g <T:iE A Oil adjusting spring 1
» 412A 2111104-213-A T A vuch Lower shaft bushing center| 1
494A 2110204-214-A T#hA L% Lower shaft bushing rear 1
SC 009 9013200-009 Fha e (%) Screw (15/64) 1
AC 417C 2111004-310-C KA (48) Rotary hook ass'y 1 %
" 419A 2110114-321-A AL e AL bobbin 1
« 420 2111104-311 FE v r— AK/ A Bobbin case bottom spring | |
v 421A 2110604-301-A FE v r— 2 (#) Bobbin case ass'y 1
v 422B 2110904-315-B % ik x Hook retainer 1
SC 522 9531104-267 Pty () Screw (11/64) 1
SW 420 9120300418 T oE £ Washer 1
NO. £ & N & REVISION it INTERCHANGE. | # % SERIAL NO.

12




. Feed Rock Shaft, Feed
5. KF - EFxVERF Lifting Shaft

1l ALY

504

14



5 Zk_T_F . _t-Fi% U @ﬁ Feegj Rock Shaft, Feed
. I Lifting Shaft
RHEES )
REF. NO. PARTS NO. & & PARTS NAME fr’f( REMARK
AC 538B 2111115-327-B % BEE S L Feed regulator cam 1
AC 540 2110108-325 WS LV s Soft plug 1
SC 519 9531102-256 Pl h s (U Screw (11/64) 1
AC 599 0252013-320 ) SEne (4H) Feed regulator stud ass’y 1
SC 306 9015600-006 x4y (%) Screw (15/64) 1
SO 007 9060100-007 07 {1y Rubber packing 1
» 019 9060100-019 07 (K) Rubber packing 1
AC 543A 0252013-150-A MR (#H) Feed regulator lever ass’y 1
" 590 0252013-159 W7 <~ Rubber of feed regulator 1
lever
SR 213 9080200-113 E&LE 2 85 Snap ring E 1
v 544 2111105-341 WkERG /S A A Spring retainer plate 1
SC 108 : 9013800-008 N4y FNE Y (3/16) Screw (3/16) 1
AC 546 0252023-136 Wk L SR Spring for feed regulator lever| 1
» 547D 2110905-304-D MR L — (M) Feed regulator lever ass'y 1
» 548C 2110905-334C HREL /= Feed regulator lever 1
SC 704 9541220-107 HEASFY (K Screw (3/16) 1
AC 550A 2111105-335-A WA R Feed regulator lever shaft 1
SO 007 9060100-007 oYy Rubber packing 1
SW 302 9030400-001 FE K Washer 1
SC 694 9541208-107 HEA Y () Screw (3/16) 2
AC 553B 0252013-134-B L= A b ysi= Lever stopper 1
SC 517 9531102-219 iy (W) Screw (11/64) 2
AC 554 2111105-350 EY AT (M) Feed regulator dial ass'y 1 *
» 556B 2110905-356-B EYV 4PNz y Y 4~ Feed regulator dial shaft 1
SC 68S 9541203-247 fFEN D (He) Screw (3/16) 1
SO 018 9060100018 o0y v ¥ Rubber packing 1
AC 559C 2110305-353C Ry FATEy Dial pin 1
» 560A 2110105-354-A KN EA g Dial spring 1
NO. ¥ ¥ N % REVISION HE#tE INTERCHANGE. | # # SERIAL NO.

17




Oil Lubrication

%

6. ¥ A B

18



6. 5 Mm B f*

Oil Lubrication

Rt & L) !
REF. N§. " PARTS NO. * b E PARTS NAME (fzmrﬁ }?EMAR?(
AC 698 2111136-110 A4 R TRT — (#H) Oil pump body ass’y 1
SC 682 9541201-256 AENA Y (V) Screw (3/16) 3
AC 605C 2110206-116C FANISN 2T 0 b Magnet 1
" 697 2111116-147 tHA At S Upper oil feed pipe 1
» 607C 2110906-149-C E=—nst4 7 (M) Oil returning tube 1
" 696 2111136-144 i g Y I Lower oil feed pipe 1
» 609C 2110906-311C KesXx#filod 52 Thread take-up crank stud | 1
wick
« 610 2110216-321 EYE LR Feed shaft wick 1
" 612 2111106423 BE ¥4 Tk 4 & Oil tube retainer 1
SC 006 9013200006 Fphi v (%) Screw (9/64) 1
1
NO. £ 4§ A & REVISION Gt INTERCHANGE. | ®m & SERIAL NO.

1q




7. %4V ME £k

Thread Trimmer

SCol1

g/ SNO018
®/
/701
‘
702
SCH42
s
P
SC542 799 %

SW318—@ /729
sc4i—@®& SC 281

GEL
© " 9

SR

739

20




7. %48 VP F

Thread Trimmer

!

R o o ‘ @ ¥ & 3
l?};gig - PARTS NO. & & 2 ’ PARTS NAME QTY | REMARK
AC 701D 0252052-142-D FATHELY - Knife holder 1
» 7028 0252052-141-B A Stationary knife 1
SC 542 9550902-267 M43 (%) Screw (9/64) 1
v 611 9540802-102 PN Y () Screw (1/8) 1
SN 018 9440081-106 + v b Nut L1
AC 798 0252052-164 * 1 H Thread restraining plate |
SW 318 9130500-318 RS Spring washer 1
SC 704 9541220-107 ARPDAT (3 Screw (3/16) 1
AC 799 0252072-145 ooy Far-— Moving balde 1
» TOSE 0252042-146-E FroyvFr—dkny— Arm for moving blade 1
SC 542 9550902-267 M43 (%) Screw (9/64) } 1
SR 240 9070200-018 FryFr—RANFT—xTV v Bearing i1
AC 713 0252012-171 BN —-T L x—(#) Washer front 1
n T14 0252012-156 CEIL A kR Snap ring C 1
SC 281 9018500-033 S Pivot screw 1
SN 024 9440112-119 + v b Nut 1
AC 715A 0252052-116-A Lt =RV Connecting link 1
SC 282A 9015500-114-A B o4 Y Pivot screw 1
SO 024 9060100-024 0y vy “O”. ring L
SW 211 9030100-211 FTAQY Ty Lx— Nilon washer 1
AC 718B 0252052-341-B KL~ Thread trimmer lever I
SC 522 9531104-267 P AL (%) Screw (11/64) 1
AC 720A 0252012-344-A KN EE7 Lo Thread trimmer shaft busing | 1
n 721A 0252052-128-A ESIRIPAES Thread trimmer spring 1
» T95A 0252052-302-A A0 ¥+ B (#) Thread trimmer gear B ass’y 1
SC 982 9015600-024 Tty (W) Screw (1/4) 1
AC 794B 0252052-322-B 2L AT~ L Operating arm 1
v 793 0252052-331 7 LigfbiE Cam driving arm 1
n 792 2120704-231 T#AH5— Lower shaft collar 1
SC 384 9501602-276 kx3y (3) Screw (3/16) P2
SO 018 9060100-018 07 “O” ring Ll
AC 791 0252052-343 EIRINUN ] Thread trimmer shaft 1
» 729 0252052-332 A I AT Cushion rubber 1
» 790 0252057-137 L/ RN~ 2R Solenoid base 1
» 789 0252052-114 77y FLN— Cluth lever 1
» T88A 0252062-119-A 25y FAT) T Cluth spring 1
SC 283 9015500-024 By (3 Pivot screw (3/16) 1
AC 797 0252057-125 =7 gL Cable retainer 1
SC 085 9820406-467 TR FT (M4 P=0.7) Screw (M4 P=0.7) 1
AC739C 0252047-131-C PO vL 4K Trimmer solenoid 1
w 742 0252017-148 T3 Plug pin 2
v T41A | 0252017-145-A TI TR T (4 P) Plug cap (4P) 1
. 743 0252017-144 757 (4P) Plug (4P) 1
» 187B 0252052-360-B K0 ¥ x A () Thread trimmer gear A ass’y 1
SC 394 9625606-776 NATIEXIEA 4 (M6 P=1.0)| Screw (M6 P=1.0) 2
NO. Z & N & REVISION L## INTERCHANGE. | #& % SERIAL NO.




8. ﬁ :/%'f * ',*{‘*A’f Automatic Reverse Feed, Wiper

SCO10 gpy
gg1SC086

826
827

825

816

817—

8‘9—()¢f scm%

SC350

830

22




8. EIUMA - RINA

Automatic Reverse Feed, Wiper

= ! & i
}?}fgig PARTS NO. # o & PARTS NAME {Srffz l{f‘EMARf(
Automatic Reverse Feed
AC 801 0252013-135 Wak - X Feed regulator fork 1
sC 010 9013200-010 NAFEL (X% Screw (15/64) 1
AC 803B 0252013-131-B VLA FEN=2 Solenoid base ]
+ 804 0252023-132 ANEE: s Spring retainer 1
« 805 0252013-133 ERRATY Reverse spring 1
SW 216 9120500419 7 % Washer 2
v 323 9130500-308 R4S Spring washer 3
SN 040 9172500-104 + v b Nut I
AC 808 0252035-233 VAR R Solenoid cover 1
SC 085 9820406467 FNNAL (MAP=0.7) Screw (M4 P=0.7) 3
AC 809A 0252027-133-A B R AL F Back tacking solenoid 1
» 810A 0252013-105-A pect s 158 ) Drive arm ass'y i
SW 099A 9030100-009-A ¥ E 2 Washer 3
" 322 9130300-108 AR Spring washer 3
SC 086 9820408467 F~pd Y (MAP=0.7) Screw (M4 P=10.7) 3
AC 813 0252013-132 AN N Spacer t
SC 093 9820525467 FphE Y (M5 P=0.8) Screw (M5 P=0.8) 1
SW 323 9130500-308 N4 E R Spring washer 1
SN 040 9172500-104 + v b Nut 1
AC 815 0252013-137 N FFRL =W A~ Cover )
SC 685 9541203-247 Pty (36) Screw (3/16) 3
AC 816 0252035-225 A4 FRLT— Microswitch case 1
« 817A 0252015-131-A Al oysi— Stopper 1
SC 350 9501101-256 kA4 ) Screw (11/64) 1
AC 819A 0252015-101-A MRS (M) Finger bar for back tack ass'y| 1
SC 723 9240316-119 AFAN 3 (M3P=0.5) Screw (M3 P=0.5) 2
AC 824 0252027-115-A WigF 2 -7 Tube 1
» 82§ 0252047-123 VA 7ORAL yF Microswitch 1
n 826A 0252017-147-A WFxae s 7 Cap 2
» 827 0252027-152 ALy F A= Cover plate 1
» 891 0252037-125 hr— 7L T Cable retainer 3
SC 086 9820408-467 TR Y (M4 P=0.7) Screw (M4 P=0.7) 5
AC 829 0252047-111 a - K Wire 1
741 0252017-148 T3 Plug pin 4
» 740A 0252017-145-A T3 %x 7 (4P) Plug cap (4P) 1
~ 830 0252027-144 757 (4P) Plug (4P)
NO. & % AN A REVISION Lt INTERCHANGE # # SERIAL NO.

T
]
|

22




8. W1

* *ﬂ;'f Automatic Reverse Feed, Wiper

S C0%

AN
SW321—§ g—_s w321

83 SWIKM—O ©—SW0K

S COSG—? ?-——S C 096

SWRI—@ @-—5W32l

SW00s —© ©—SW004 g
1 D0
4 |

Pl

Scess—8 T
a00
~
Y— 900 m
=)
sCc517
S C 668 —@® S
——
= RAR
(am— VR0
\ =
I =
* G
sR210—6 "’ 6—S R210
848
849
Sc284 SCG46
s Rzlz_@afm
S szz k o cors

854 355

S C082
857

24




8. R RINT

Automatic Reverse Feed, Wiper

2 ]
Rﬁfztg. ig " PARTS NO. * b & PARTS NAME (f)mr% REMAR’]:(
AC 844 0252034-211 TA =R Solenoid mounting base 1
SC 517 9531102-219 Fohxy (%) Screw (11/64) 2
AC 845 0252127-131 TAnN=V /4 F Wiper solenoid 1
SW 004 9030100-004 O & Washer 4
SW 321 9130200-108 RS- Spring washer 4
SC 096 9820308-467 F+~hR Y (M3 P=0.5) Screw (M3 P=0.5) 4
AC 741 0252017-148 e Plug pin 2
” 835 0252017-143 T3 7% 4 v 7 (3P) Plug cap (3P) 1
" 836 0252017-142 757 (3 P) Plug (3P) 1
v 846 0252014-238 DA R=2 7Y LY Wiper spring 1
" 847 0252014-237 eI Spring support 1
" 848 0252014-235 YL 4 KEy Solenoid pin 1
SR 210 9080200-010 ERIL » 4§ Snap ring 2
AC 849 0252014-234 TA4sR—my R Connecting rod 1
» 850 0252014-236 By FEy Rod pin 1
SR 212 9080200-012 E&BILL A 45 Snap ring 2
AC 851 0252014-230 DA =) Wiper link 1
© 852 0252014-233 A by — Stopper 1
SC 284 9015500-116 B+ (M4 P=0.7) Pivot screw (M4 P=0.7) 1
ACB853 0252014-228 T A X— 3= Base cover i
SC 668 9541103-102 AFEAFR Y (%) Screw (11/64) 2
AC 854 0252024-220 DA =T — L Wiper arm 1
SC 646 9540908-207 HEh2S (%) Screw (9/64) 2
ACB8S55 0252024-222 7 A R Wiper bushing 1
SC 666 9541102-259 NS () Screw (11/64) 1
ACB856 0252024-223 At Wiper shaft 1
» 857 0252024-221 TA 3 Wiper 1
SC 082 9820306-467 Fouhry (M3 P=0.5) Screw (M3 P=0.5) 1
NO. r E A REVISION E#¥ INTERCHANGE. | & SERIAL NO.

25




Accessories

9.  E & B

912

R

llllllllll

591

194
@

908
= =
S

e G U U

@

290

SC086
&

999

an

26



9. ¥ E & B %

Accessories

R & | %
REF. Ng—. PARTS NO. & % PARTS NAME QTY | REMARK
AC 999B 0203091-110-B tRHE Accessory box ass'y 1

» 702B 0252052-141-B + 4 7 Statinonary knife 1

» 905SB 2111101-324-B LT THA Corner rubber A 9)

" 906A 2111101-325-A ERLro 4B Corner rubber 2

» 908A 0201385-173-A e vov Hinge 2

" 909B 0201385-174-B [P Hinge rubber 2

7 910 0201052-103 :: BT Oil 1

* 911C - 0201013-111C Fo 4 —45K Driver LL 1

v 912A 2110911-410-A N b Ao~ (K] Belt cover ass'y 1
SC 676 9541109-107 LR SO Screw (11/64) s
AC 194A 2110343-112-A $t M (4 x1.44) Needle plate (4 x 1.4) 1

» 591A 2110225-223-A % 9 ¥ (4 X1.15mm) Feed dog (4 x 1.15mm) 1

n 247A 0252058-113-A trH—Tvia Connecting sleeve 1

» 290 0252058-112 oY=y 7 Senser grip 1
SC 086 9820408-467 FTRNARY (M4 P=0.7) Screw (M4 P=0.7) 1
AC 250 0252017-125 FAmr 7Yy Nylon clip 1
SC 087 9820412-467 Fouhty (M4 P=0.7) Screw (M4 P=0.7) 1
AC 915 0252027-126 FARL T Tt Nylon cramper 1

” 996A 0201076-111-A SAERH N — Machine head cover 1

NO. Z & AN A REVISION H#tt INTERCHANGE. |# & SERIAL NO.

a7




#7975 25 RERA

Sub Class Special Parts

(=R = e
Rtrmo. | ™ parTs No. T & & PARTS NAME grf{
AC 194A 2110343-112-A &t H]O(48X1.4¢) Needle plate (4 X 1.4¢) 1

» 123C 2110803-113-C £t R (38X2.68) Needle plate (3 X 2.6¢) 1
» 193 2121612-350 R#EF GH) Thread tension unit 1
» 289C 2111122-111-C £t i Needle bar 1
» 204D 2111102-111-D £t H Needle bar 1
~ 288B 2210202-114-B ey (T) Needle bar bushing lower 1
n 287 2110212-192 £t #9 Needle #9 1
w212 2120302-197 £13 #21 Needle #21 1
» 2868 2111142-021-B Re v (#) Thread take up lever ass’y | 1
» 285B 2111112-021-B Re v (#) Thread taek up lever ass’y | 1
n 284A 2121612-130-A KE 7527 (#) Take up lever crank ass’y 1
» 399 2111113-220 B o Presser foot ass’y 1
» 313A 2110923-220-A o3 (#) Presser foot ass’y 1
" 418A 2110904-310-A KAV (#) Rotary hook ass'y 1
» 592 2111115-205 73 7n ey Kl (1) Feed lifting bell crank ass’y| 1
» 591A 2110225-223-A %0 Feed dog 1
~ 553A 2110905-223-A ® oY R Feed dog 1
» 555B 2110315-350-B ®E Y AxL (#D Feed regulator dial ass’y 1
NO. &£ &€ N %A REVISION ¥ INTERCHANGE.| # # SERIAL NO.

28




Automatic Presser Foot Lifter






=] N
CONTENTS

1. Automatic Presser Foot Lifter -«
(Electro Magnetic Type)

2. Automatic Presser Foot Lifter -
(Pneumatic Air Type)



1.Automatic Presser Foot Lifter (Electro Magnetic

Type)

| .
|

, T 1235 @ N

: e g SN0k 0 Rl
e T scos3sW ;
e sC83
g %——736 S omzIit
(L8 T

32




1.Automatic Presser Foot Lifter (Electro Magnetic Type)

1

s & . lm ¢
{}?E%.E;Jg. ® paRTs NO. © i & PARTS NAME | E REMARK
|
SW 197 9030100-197 TOE 2 Washer 1
AX 105 0252014-122 o5 - Collar 1
SC 394 9625606-776 SR *IE X4V (M6P=1.0)| Screw (M6 P=1.0) 1
AX 199 0252024-131 By Presser bar lifter arm 1
» 107 0252014-137 BREY ALy Knee lifter stopper 2
SN 043 9172600-119 + v b Nut 2
SC 469 9322932-319 TIARRY Wood screw 4
AX 197A 0252024-140-A wrkrvL /48 (M) Presser lifting solenoid ass’y 1
» 112A 0252014-141-A L/ A REHR (A) Solenoid installing 1
bracket (A) ‘
» 113A 0252014-151-A Vb /4 FERAHR (B) Solenoid installing !
i bracket (B) !
- SC 0%0 9820512-467 FAPpFY (MSP=0.8) Screw (MS P=10.8) 6
CAX 115A 0252024-136-A AN — Spacer 3
Lo 195 0252047-110 a-F (#) Wire ass'y 1
© 194 0252097-111 ¥r T84 X r—7 N Cabtyre cable 1
198 0252037-144 7537 4P Plug 4P 1
v 741A 0252017-145-A 777 %%y 74P Plug cap 4P 1
AX 197 0252027-148 T Plug pin 2
AX 119 0252037-133 WL brsL /4K Presser lifting solenoid 1
SW 202 9110200-107 T OE % Washer 1
SW 309 9130200-108 RO E S Spring washer 1
SC 083 9820314-467 T+~ AT (M3 P=0.5) Screw (M3 P=0.5) 1
AX 123 0252017-121 wF B Terminal base 1
AC 736 0252037-125 -7 Cable retainer 1
SC 063 9225508-418 PRV (MAP=0.7) Screw (M4 P=10.7) 1
SC 951 9711608-119 REEL N (Y) Screw (1/4) 4
AX 126E 0252014-104-E Oy F () Rod ass’y 1
SC 978 9711620-119 NAKRLEF (M P=1.0) Screw (M6 P=1.0) 1
AX 196 0252024-132 LI /) Drive arm 1
» 129 0252014-142 JL A RHsi— Solenoid cover 1
SW 327 9140300-318 ARE Spring washer 3
Sw 203 9110300-419 ¥ E £ Washer 3
SC 063 9225508-418 TN AY (M4 P=0.7) Screw (M4 P=0.7) 3
i
NO. Z& & AN %A REVISION Mt INTERCHANGE.| # & SERIAL NO.

RR¢



2. Automatic Presser Foot Lifter (Pneumatic Air Type)

/7

r

34




i

2. Automatic Presser Foot Lifter

(Pneumatic Air Type)

RUES & i
RER Mo, PARTS NO. b & PARTS NAME gri REMARK
AX201A 0252016-130-A 73— (#) Air cylinder ass’y 1
" 202 0252016-131 Tr—3 L, ¥ Air cylinder 1
» 203 0211021-168 K- a34vEk Ball joint 1
SW 325 9130600-108 AR R Spring washer 1!
SN 043 9172600-119 + 7 Nut 2
» 205 0252026-144 A () Elbow (1/8) 1
» 206 0252016-151 I7—Fa1—7 Air tube 1
n 207 0252016-160 YL /4 RSLT (4) Solenoid valve ass'y 1
» 208 0252016-161 SV A RSLT Solenoid valve 1
v 209 0252017-167 HIRF 21— 7 Tube 1
AX 197 0252027-148 T Plug pin 2
AC 741A 0252017-145-A TSR, T 4P Plug cap (4P) 1
AX 198 0252037-144 TS5 74P Plug (4P) 1
AX 210 0254016-146 Tk (M) Elbow (1/4) 2
v 211A 0252014-111-A 77 b Bracket 1
SC 280 9018500-032 1 S Pivot screw 2
' SC 089 9820508-467 FTABLL (M5 P =0.8) Screw (M5 P=0.8) 2
( AC 736 0252037-125 F— T AL Cable retainer 1
SC 08s 9820406-467 F~AFY (M4 P=0.7) Screw (M4 P=0.7) 1
AX 214A 0252026-151-A T7—Fa-7 Air tube 1
SC 328 9025900-032 SAEENL b Screw 2
SO 001 9060100-001 o 7 Rubber packing 2
SW 325 9130600-108 A Spring washer 2
SN 043 9172600-119 + v b Nut : 2
AC217 0252016-102 T4 NF=LFal-%— (H) | Filter regulator ass’y 1
» 218 0252016-117 TALI—-L XL -5~ Filter regulator 1
» 219 0252016-118 L¥2L—9—7354, Regulator Bracket 1
n 220 0252026-145 F=2z 570 (K) Horse nipple (1/4) 1
n 221 0252016-153 EE AR Connecter (1/4) 1
SW 318 9130500-318 N3 g Spring washer 2
SC 089 9820508-467 +~ RS (M5 P=0.8) Screw (M5 P=0.8) 2
SC 435 9312820-119 TIAKEY Wood screw 2
AX 105 0252014-122 A RS Coliar 1
SC 394 9625606-776 RATNY X1k A %Y (M6 P=1.0)] Screw (M6 P=1.0) 1
AX 198 0252024-131 Hx kT Presser bar lifter arm 1
» 107 0252014-137 BEEY ARy ss— Knee lifter stopper 2
SN 043 9172600-119 + s kb Nut 2
AX 299 0252024-125 Sl | AN Knee lifter shaft spring 1
NO. £ B AN A REVISION HM¥ INTERCHANGE. ® % SERIAL NO.

35







